

CD20-194 CORE DRILL MOTOR

agram umber	Part No.	Qty. Req.	Description	Diagram Number	Part No.	Qty. Req.	Description
1	2700369	2	Screw	56	2700338	1	1st. Intermediate Gear Assy (Inc. #'s 57-59,61)
2	2900024	2	Lock Washer, 1/4"	57	2700305	1	1st. Intermediate Gear
*3	2700117	1	Ball Bearing	58	2700233	2	Key
4	2700280	3	Bearing Plug	59	2700306	1	1st. Intermediate Pinion
5	2700906	4	Screw	60	2700126	1	Washer
6	2700374	1	Top Head	61	2700269	1	1st. Intermediate Pinion Gearwheel
7	2700907	2	Screw, #10-32 x 5/8"	64	2701201	1	Capscrew, Soc Hd., 1/4"-28 x 2-1/4"
8	2900038	2	Lock Washer, #10	66	2700103	2	Ball Bearing
9	2700908	2	Insulator, Sleeve for Brush	*68	2700319	1	Pinion Sleave
10	2700909	5	Screw, #8-32 x 5/16"	69	2700109	1	Sleave Bearing (honed i.d. = .5625)
11	2701569	5	Lock Washer, #8	70	2700229	1	2nd Intermediate Gear (Inc. #69)
12	2701271	4	Lead Terminal	71	2700102	2	Spring Ring
13	2700099	1	110V Field	72	2700116	1	Clutch
	2701407	1	220V Field	74	2700270	1	2nd Intermediate Gear (Inc. #75)
14	2700100	1	110V Armature	75	2700308	1	Sleave Bearing
	2702283	1	220V Armature	76	2700124	1	2nd Intermediate Pinion
15	2700125	1	Field Case	77	2700087	1	Washer
16	2700910	2	Screw, #10-32 x 3/4"	*78	2700088	1	Belleville Washer
17	4699921	1	Water Petcock	79	2700086	1	Locking Screw (Gear Shifting Lever)
18	2700120	1	Fan Baffle	*80	2700089	1	Shift Lever Rod
19	2700108	1	Fan	81	2700303	1	Bearing Sleave
20	2700111	1	Wear Ring	82	2701382	6	Lock Washer
21 *22 24 26	2700112 2700119 2700114 2700106	1 1 5 1	Gear Case Cover Ball Bearing Screw Roller Bearing	83 84 91 92	2800152 2800042 2700444 2702095	1 1 1 1	Cord Cord Relief Dowell Pin (In gear case) Speed Indicating Plate (On gear case)
27	2700113	1	Gear Case (Includes #81)	93	2701262	2	Screw (Speed indicating plate)
28	2700080	1	Nut	Object to be a second	1		
*29	2700081	4	Cone Lock Washer	Clutch soc	ket (not sr	nown)	part number 2705145
30	2700082	2	Keyed Washer	lla mi a adi a	40 /#	250462	17) high tages and a second as a contract
31	2700107	2	Thrust Washer				37) high temp. grease in gear case. Coat gear
32	2700268	1	Spindle Gear (Includes #33)	inside of it	em 26, and	і раск	all ball bearings.
33	2700463	1	Sleave Bearing	*Notoo			
36	2700105	1	Ball Bearing	*Notes:	o oool towo	rdo ou	m mutata r
37	2700325	2	Locking Washer	3. Assembl	e sear towa	ius cui	Timutator.
38	2700451	1	Spring Washer	22 Assemb	مامين طائني ما	ant ara	ava tawarda gaar aaga away from fan
40	2700084	1	Water Jacket Housing	ZZ. ASSemi	ne with inde	ent gro	ove towards gear case, away from fan.
*41	2700085	2	Seal, Water	20 Tarai:-	to 100 #//L	, than	adjust to allow apindle to alice at 440, 450 full-
42	2700121	1	Spindle 1-1/4-7 Thread	∠o. Torque	ιο του π/ιρε	s, men	adjust to allow spindle to slip at 140-150 ft/lbs.
43 44	2700226 2700234	2 1	Brush Insulator Brush Holder Ring	29. Concave side faces keyed washer.			
45	2700234		<u> </u>	29. Concav	e side lace	s reye	u wasilei.
	Separate	2	Brush Holder (Incl. #46,#47)	41 Apply o	amall amai	unt of c	grand to rubbar andle before pressing tagether
N/A	•	2	Brush Holder Assy (Incl. 46,47, 48,49)	4 г. Арріу а	Siliali allioi	uni oi ç	grease to rubber seals before pressing together.
46 47	2700364 2701387	1	Spring Retaining Pin Tension Arm Pin	E1 Data on	do location		
		1	Brush Tension Arm	51. Date co	de location	•	
48	2700317	4		69 Assamb	olo to 2nd in	tormo	diata ninian with large diameter towards goar
49 50	2700320	4	Brush Spring Brush & Lead	oo. Assemi	ne lo zna il	ilei iiie(diate pinion with large diameter towards gear.
50 *51	2700110	4	Name Plate	78 Assamb	ole with lare	ום כולה	against item 77.
	2702093	1	Drive Screw	ro. Assemi	ne with larg	e siue	agamot nem 11.
52	2701262	1		00 Annles	light cma:	nt of all	hofore eccembling to unit
53 54	2700629	2	Bearing Plug	ou. Apply a	iigrit amoul	iit Oi Ol	before assembling to unit.
54 55	2700104	2	Ball Bearing	I			
. 1. 1	2700127	1	Grease Sleave				

DW194

20 350/900

120

and adjustment should be performed by authorized Service Centers and always use genuine replacement parts